
1 
 

CITY OF OWOSSO 
REGULAR MEETING OF THE CITY COUNCIL 

MONDAY, MAY 20, 2024 
7:30 P.M. 

 
Meeting to be held at City Hall 

301 West Main Street 
 

AGENDA 
 
OPENING PRAYER: 
PLEDGE OF ALLEGIANCE: 
ROLL CALL: 
APPROVAL OF THE AGENDA: 
APPROVAL OF THE MINUTES OF SPECIAL MEETING OF MAY 2, 2024: 
APPROVAL OF THE MINUTES OF REGULAR MEETING OF MAY 6, 2024: 
 

ADDRESSING THE CITY COUNCIL 
 

1. Your comments shall be made during times set aside for that purpose. 
2. Stand or raise a hand to indicate that you wish to speak. 
3. When recognized, give your name and address and direct your comments and/or questions to any 

City official in attendance. 
4. Each person wishing to address the City Council and/or attending officials shall be afforded one 
[...]
f. Woodhall Court Water Main (Curwood Drive to Oliver Street)
g. Fifth Street Water Main (Oliver Street to King Street)
h. First Street Water Main (Oliver Street to King Street)
i. Comstock Street Water Main (Park Street to Gould Street)
j. Elm Street Water Main (Main Street (M-21) to River Street)
k. Dewey Street Water Main (Comstock Street to Main Street)
l. Huntington Drive Water Main (Moore Street to Stevens Drive)
m. Martin Street Water Main (Stewart Street to Milwaukee Street)
n. Water Street Water Main (Oliver Street to King Street)
o. Campbell Drive Water Main (Ada Street to Ada Street)

10. Booster Station Improvements 
11. Lead Service Line Replacement FY2025 
12. Lead Service Line Replacement FY2026 
13. Lead Service Line Replacement FY2027 
14. Lead Service Line Replacement FY2028 
15. Lead Service Line Replacement FY2029 

2.0 Project Background
2.1 Delineation of Study Area
The City is in Shiawassee County, northeast of Lansing and west of Flint. The Study Service Area, as indicated in 
Figure 1, generally corresponds to the corporation limits of the City, which is bordered by Owosso Charter 
Township and Caledonia Charter Township. The nearest city to the City of Owosso is Corunna, which is located 
approximately three miles to the southeast of the City. 

The City owns and operates the water system as indicated in Figure 4, including the water supply wells, treatment 
system, and distribution system that serves a mix of residential, commercial, and industrial users. Water is 
supplied directly to some residents in Owosso Township and Caledonia Township. Corunna is a wholesale 
customer of City. 

2.2 Land Use
Map 1 visually represents the population density within the Study Area. Map 2.1 shows the City’s planned land 
use over the 25-year planning period. Land use for Caledonia Township, Owosso Township and Corunna are 
included in Maps 2.2-2.4, respectively. The predominant land uses within the study area are residential, 
institutional, and industrial. 



May 8, 2024 Fishbeck | Page 4

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

2.3 Population Projections
The historical population data was obtained from the US Census Bureau. There is no known data from any 
regional planning agency providing future population projections. The City’s population decreased by 0.4% 
annually between 2010 and 2020. Table 1 and Chart 1 indicate the historical and projected population served by 
the City’s water system through 2042. 

Several assumptions were made about the historical and future population projections for determining the total 
population served by the City’s water system. The historical data documents show a decline in the City’s 
population since 2010. A conservative approach, in relation to past population trends, of 0.25% annual change in 
population was used to project future population for the City. The same population decline of 0.25% was applied 
to Corunna and Caledonia and Owosso Townships.

Table 1 – Population Projections for the City’s Water Service Area
Year City of Owosso City of Corunna Owosso Twp Caledonia Twp Total

2010* 15,194 3,515 4,821 4,360 27,890
2020* 14,373 3,363 4,765 4,157 26,658

2022 Projection** 14,301 3,346 4,741 4,136 26,525
2027 Projection** 14,123 3,305 4,682 4,085 26,195
2042 Projection** 13,603 3,183 4,510 3,934 25,230

*US Census Bureau
**Rate of decline -0.25% annually 



May 8, 2024 Fishbeck | Page 5

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

Chart 1 – Population Projections for the City’s Water Service Area

Water System Reliability Study and General Plan Update (Fishbeck, August 2023)

2.4 Water Demand
The City’s WTP monthly operating reports (MOR) were utilized to analyze historical water usage for the years of 
2012 to 2021. The ADD is the average daily volume of water pumped to the system in one year. The MDD is the 
maximum amount of water pumped to the system in a single day, annually. The ADD, and MDD were determined 
and calculated for years 2012 to 2021; the historical demands are shown in Table 2 and in Chart 2, where they are 
compared to the state rated capacity of 3 mgd. 

14,301 14,123
13,603

3,346 3,305 3,183

4,741 4,682 4,510

4,136 4,085 3,934

0

5,000

10,000

15,000

20,000

2005 2010 2015 2020 2025 2030 2035 2040 2045

City of Owosso City of Owosso Proj. City of Corunna City of Corunna Proj.

Owosso Twp Owosso Twp Proj. Caledonia Twp Caledonia Twp

Po
pu

la
tio

n

Year



May 8, 2024 Fishbeck | Page 6

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

Table 2 – Historical Water Demands (2012--2021)

Year
ADD

(mgd)
MDD
(mgd)

MDD:ADD 
Peaking Factor

2012 1.58 2.40 1.52
2013 1.53 2.05 1.34
2014 1.60 2.19 1.37
2015 1.55 2.22 1.43
2016 1.56 2.24 1.44
2017 1.51 2.14 1.42
2018 1.59 2.63 1.65
2019 1.54 2.35 1.53
2020 1.50 2.29 1.52
2021 1.53 2.11 1.38

Average 1.55 2.26 1.46
Maximum 1.60 2.63 1.65

Standard Deviation 0.03 0.17 0.10
95th Percentile 1.61 2.54 1.62

Chart 2 – Historical Water System Demand

0.00

0.50

1.00

1.50

2.00

2.50

3.00

2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022
Historical Maximum Day Historical Average Day
State Rated Capacity Linear (Historical Maximum Day)
Linear (Historical Average Day)

De
m

an
d 

(m
gd

)



May 8, 2024 Fishbeck | Page 7

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

Historical demands have remained consistent over the past decade even though the population has declined by 
0.4% annually between 2010 and 2020. Therefore, applying per capita water use and population projections to 
water demand projections is not recommended, since historical demands do not closely correlate to population 
changes. To be conservative, a growth rate of 0.25% annually was applied to projected water demands.

To project future water demands, the starting point for the ADD was estimated by using the average ADD from 
2012 to 2021 of 1.55 mgd. The MDD was calculated by multiplying the ADD by the 95th percentile peaking factor 
of 1.62. The peaking factor is the ratio of the MDD demands to the ADD. This value is used to show the variability 
in demands experienced by the water system. The PHD was calculated by multiplying the MDD by the peak hour 
factor of 1.5. 

Table 3 indicates the projected water demands for the ADD, MDD, and PHD through 2042.

Table 3 – Projected Water Demands Through 2042
Year ADD (mgd) MDD (mgd) PHD (mgd)
2022 1.55 2.51 3.76
2027 1.57 2.54 3.81
2042 1.63 2.64 3.96

MDD:ADD Peaking Factor = 1.62
PHD:MDD Peak Hour Factor = 1.5

2.5 Existing Facilities
2.5.1 Raw Water Supply

Since 2012, the City has utilized six different raw water supply wells. Of these six, the City currently has a total of 
five active supply wells. Three wells, LW-1, Hintz-1, and PS-W2, serve as the primary production wells for the 
WTP. The water produced by these wells has a lower level of hardness, which makes treatment less expensive. 
The other two active wells, LW-13 and Osburn, are currently used as emergency backups; however, the City has 
plans to eventually decommission LW-13. The City currently has each well inspected annually, and rehabilitation 
and repairs are based on recommendations from the inspection reports. See Figure 4 for location of the wells in 
the water system. 

PS-W1 and PS-W3 are existing wells that are no longer in service. To maintain sufficient raw water supply for the 
system, the City is currently constructing two new wells with completion expected by the end of 2024: one at 
Juniper Street and the other at Palmer Street (Palmer Street Well 3A) to replace PS-W3. Table 4 summarizes 
capacity information for the five current active supply wells. 

Table 4 – Current Supply Well Capacity

Well Year Installed Last Rehab Permit 
Capacity (gpm)

Current 
Production 

Capacity (gpm)

Current 
Production 

Capacity (mgd)

Specific 
Capacity 
(gpm/ft)

LW-1 Pre 1960 2021 700 403 0.58 29.1
Hintz-1 1968 2019 730 482 0.69 54.9
PS-W2 1963 2014 757 722 1.04 48.3
LW-13 1955 2016 750 482 0.69 132.5
Osburn 1968 2023 722 570 0.82 139.1

Total Capacity 3,659 2,659 3.83
Firm Capacity 2,902 1,937 2.79



May 8, 2024 Fishbeck | Page 8

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

Based on the water demand projections, the firm well capacity of 2.79 is sufficient to meet the City’s 2042 MDD 
2.62 mgd. EGLE generally requires that communities begin planning for an expansion of their supply system when 
the MDD exceeds 80% of the firm supply capacity of the water system. 

2.5.2 Water Treatment Plant  

The WTP is a groundwater softening facility with a State rated treatment capacity of 3 mgd. The plant was 
originally constructed in 1934 but did not become operational until 1941. The last major upgrade was the 
pretreatment improvements in 2004. Treated water flows by gravity from the WTP to the underground storage 
tank on the WTP site. Refer to Figure 2 for the current WTP site plan and to Figure 3 for the schematic of the 
existing treatment process. 

2.5.2.1 Treatment Process

The raw water piping from the various wells is manifolded in a pipe gallery at the northwest corner of the existing 
plant. From there, water is passed through an aeration step, consisting of a single induced draft aerator, to strip 
off carbon dioxide and reduce the quantity of softening chemicals needed, thereby reducing the volume of 
residuals produced. 

Following aeration, the water flows to two upflow solids contact clarifiers where flocculation, sedimentation, and 
clarification occur. Lime is dosed in the clarifiers and mixed to raise the pH and to precipitate calcium and 
manganese hardness. The clarifiers are operated in series with Clarifier No. 1 being the primary and Clarifier No. 2 
being the secondary. Each clarifier has a capacity of 3 mgd. If demands rise above 3 mgd, the clarifiers are 
designed to be able to operate in parallel to provide a clarification capacity of up to 6 mgd; however, the clarifiers 
are not typically operated in this way. WTP staff have noted that when the clarifiers are run in parallel above 
demands of 3 mgd, they have no appreciable increase in the amount of water that can be treated, likely due to a 
hydraulic blockage present downstream of the clarifiers. The City plans to perform inspections into this to 
determine and remediate the cause of the hydraulic deficiency. Sludge from the two upflow clarifiers is pumped 
via two centrifugal sludge pumps to one of four sludge lagoons, located on the north side of the WTP site. 

Water flows by gravity from the clarifiers to a recarbonation tank. Carbon dioxide is injected into the effluent 
stream of the clarifiers to lower the pH in the recarbonation tank which stops the precipitation reactions and 
stabilizes the water.

Water flows from the recarbonation tank to one of four sand/anthracite filters. Improvements to the filters are 
currently ongoing. Improvements include replacement of the filter media in all four filters, new underdrains, and 
replacement of the surface wash system with a new air scour system, including two positive displacement 
blowers. The filters are periodically backwashed to remove the solids, and the backwash wastewater is routed to 
an onsite backwash pond. Fluoride is added to the filtered water for dental health, and sodium hypochlorite is 
dosed to the filtered water for disinfection. 

The unit processes at the WTP and their capacities are provided in Table 5.

Table 5 – Unit Processes and Capacities
Unit Process Capacity
Aeration 6 mgd
Clarification 3 mgd
Recarbonation 6 mgd
Filtration 5.4 mgd

2.5.2.2 Finished Water Storage 

Finished water storage at the WTP site is comprised of an underground storage reservoir and two suction wells 
for the high service pumps. The south suction well has a capacity of 20,000 gallons and the west suction well has 



May 8, 2024 Fishbeck | Page 9

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX

a capacity of 30,000 gallons. The underground storage reservoir was constructed in 1920 and has a capacity of 
1.75 MG. The underground reservoir was last rehabilitated in 1990, which included crack injection to repair 
fractures in the concrete, replacement of manholes and vents, and cleaning and chlorination. The reservoir was 
last inspected by Liquid Engineering Corporation in 2002. This inspection notes that the injection repairs appeared 
to be in good condition; however, there was evidence of leaking in both the roof and expansion joints in the floor 
and sediment buildup. Infiltration issues in the reservoir have continued into the present, as WTP staff note that 
pH levels drop during heavy rains and periods of elevated river levels. The underground storage reservoir is 
beyond its useful life, and it cannot be bypassed. 

2.5.2.3 High Service Pumping 

Four horizontal split case high service pumps (HSP) convey water from the suction wells to the distribution 
system. HSPs 1 and 2 are supplied from the west suction well. HSP 3 draws water from both suction wells and HSP 
4 is supplied from the south suction well. HSP 1 and HSP 2 are currently constant speed pumps, while HSPs 3 and 
4 are controlled by VFDs. To meet the ADD, only one pump, HSP 3 or HSP 4, is required. HSPs 1 and 2 are 
operated once per month to verify reliable operation. The WTP plans to install new pneumatic controls to both 
HSPs 1 and 2, soon. Overall, the HSPs are in good to fair condition. Table 6 summarizes the high service pumps’ 
capacities. 

Table 6 – High Service Pump Capacities
Pump Max Capacity (gpm) Capacity (mgd)
HSP 1 2,200 3.17
HSP 2 2,200 3.17
HSP 3 2,200 3.17
HSP 4 2,200 3.17

Total Capacity 8,800 12.68
Firm Capacity 6,600 9.51

2.5.2.4 Existing Electrical System 

The City WTP receives two medium-voltage (8,320Y/4,800-volt, 3-phase) primary electrical services from the local 
utility company (Consumers Energy). Primary circuits run to the site overhead, presumably via independent 
routes from separate utility substations. One service is referred to as the Stewart Circuit and the other is the 
Oakwood Circuit. There appear to be pole-mounted primary disconnect switches on each overhead service. The 
switch on the south service may be missing several parts that would allow it to be operated from grade. The 
switch on the north service appears to be intact. Consumers Energy meters each service via pole-mounted 
primary metering equipment (current transformers and potential transformers).

There are two banks of pole-mounted transformers that step power down to 480-volts, 3-phase. The City is on a 
primary rate schedule with Consumers Energy, so they own and are responsible for maintaining the transformer 
banks and primary switches. Each transformer bank is 500 Kilovolt Amperes (kVA) and consists of three 167 kVA 
transformers. The transformers appear to be connected in a delta configuration and are pole-mounted to keep 
them out of the 100-year floodplain.

480-volt, 3-phase, 3-wire power is routed from each transformer bank underground to a double-ended, 800-amp 
switchboard that includes a main-tie-main circuit breaker configuration. The main and tie circuit breakers are 
kirk-key interlocked to prevent paralleling. Each main and tie circuit breaker is 3-pole, 600-amps. The WTP 
typically operates with both main circuit breakers closed and the tie opened. 

A 300 Kilowatt (kW) standby diesel generator with sub-base fuel storage tank is provided on the Oakwood circuit 
ahead of the double-ended switchboard. A 3-pole automatic transfer switch (ATS) is used to switch between 
utility and generator during power outages.



May 8, 2024 Fishbeck | Page 10

Z:\2024\240369\WORK\REPT\RPT_CITY OF OWOSSO DWSRF 2025 PLANNING DOCUMENT_ADVERTISEMENT_2024_0508.DOCX